
Manual of Water Supply practiceS 61M

1E-4C-30061-5/11-QG

AWWA is the authoritative resource for knowledge, information, and advocacy to improve the 

quality and supply of water in North America and beyond. AWWA is the largest organization of water 

professionals in the world, advancing public health, safety, and welfare by uniting the efforts of the 

full spectrum of the water community. Through our collective strength, we become better stewards of 

water for the greatest good of people and the environment. 

Advocacy
Communications
Conferences
Education and Training
Science and Technology
Sections

The Authoritative Resource on Safe Water ®

As worldwide fresh water supplies become increasingly stressed from 
[...]
excursions as high as 35 ntu where the typical turbidity is generally less than 10 ntu. The 
design loading rate of the tube settlers is 1.9 gallons per minute per square foot (gpm/f2) or 
4.6 meters per second (m/s) and the filters are designed at 6.5 gpm/f2 (15.9 m/s).

Seawater RO pretreatment components for surface seawater sourcesTable 3-1 

Pretreatment 
Component Description Discussion

Chlorination Chlorination is frequently used for disinfect-
ing the intake and pretreatment system to 
mitigate biofouling in the downstream RO. 
Historically, continuous chlorination was 
used at levels up to 5 mg/L, where cellu-
lose acetate membranes were employed. 
For chlorine sensitive thin-film-composite 
membranes, the use of intermittent shock 
chlorination has become more common for 
controlling biofilm growth.

It was believed that continuous chlorination was 
necessary to prevent RO biofouling. Chlorina-
tion of naturally occurring humic and fulvic 
acids create high concentrations of assimila-
ble organic carbon (AOCs), which is currently 
known to be a principal player in the RO bio-
fouling process. Intermittent shock chlorina-
tion has shown to be an improvement in many 
plants, while some have totally eliminated dis-
infection with successful results.

Coagulation/ 
Flocculation/ 
Sedimentation

Coagulation and flocculation are used to 
destabilize the suspended and colloidal 
material from the raw seawater. The most 
common coagulants include ferric salts 
such as ferric chloride and ferric sulfate 
(typically used at levels of 3-10 mg/L as Fe). 
Multiple flocculation stages followed by 
sedimentation have been used successfully. 
Inline coagulation is commonly used in 
treating water with low fouling potential.

Highly variable water quality may require coagu-
lation/flocculation/ sedimentation unit pro-
cesses. Sufficient mixing is critical, especially 
when only inline coagulation is followed by 
direct filtration. Conventional sedimentation 
operates at 0.5 gpm/f2, and has a large foot-
print. Tube and plate settlers have been used 
at loading rates of 1.0 – 3.0 gpm/f2, and 3.0 – 5.0 
gpm/f2, respectively.

Filtration Media filtration typically involves dual media 
sand and anthracite, or mixed media sand, 
anthracite, and garnet as media. Both 
single and two-stage systems are common 
in SWRO, as are both pressure and gravity 
filters. Typical loading rates are 2-6 gpm/ft2. 
Nonionic and anionic polymers are some-
times used as a filter aids.

Plants that use inline coagulation may use two-
stage filtration to address the higher solids 
loading from nonclarified water. SDI goals of 
less than 3.0 units are generally achievable 
with sufficient design in the coagulation and 
filtration processes.

Chemical 
Addition

Sulfuric acid is often used to depress the pH 
to prevent calcium carbonate scaling. Scale 
inhibitors have also been applied to prevent 
or delay sparingly soluble sulfate salts from 
precipitating.

Acid addition has not been shown to be problem-
atic but has been replaced more recently by 
scale inhibitors.

Cartridge 
Filtration

Cartridge filters are used as the last line of 
defense against particles reaching the RO 
membrane surface. Typically, 5 micron 
filters are used; occasionally 1–3 micron 
are used, especially during initial 
commissioning.

When the coagulation/filtration processes have 
not been sufficiently designed, the cartridge 
filters incur high loadings requiring frequent 
replacement. Iron deposits and biofouling are 
frequent complaints in a poor performing plant.

Dechlorination RO membranes are susceptible to chlorine 
oxidation, and therefore all chlorine must 
be removed from the pretreated water. 
Sodium bisulfite (SBS) is the most com-
monly used dechlorinating agent, with 
doses of 3–4 mg/L typically used.

Rapid biofouling occurs immediately follow-
ing dechlorination in plants with continuous 
chlorination and high organic content. Addi-
tionally, reduction of ferric salts can create 
catalyzed chlorine oxidation. SBS alone is not 
problematic and has shown to have biostatic 
properties.

Courtesy of Larry VandeVenter

M61.indb   30 4/21/2011   10:09:46 AM



TREATMENT APPROACHES 31

Seawater RO treatment advancements for surface seawater sourcesTable 3-2 

Pretreatment 
Component Description Discussion

Up-Flow 
Solids Contact 
Clarification

Up-flow solids contact clarifiers combine 
coagulation and flocculation within 
a pulsed blanket and are widely uti-
lized in fresh water treatment. They 
combine coagulation and flocculation 
within a pulsed blanket.

Up-flow solids contact clarifiers operate at 1-2 
gpm/f2 and have a smaller footprint than con-
ventional flocculation and sedimentation; how-
ever, these have not been commonly used in 
desalination applications.

Dissolved Air 
Flotation (DAF)

DAF is used for clarification upstream of 
conventional filtration as a stand-alone 
clarification process or can be stacked 
over filtration.

DAF uses micro bubbles to float coagu-
lated solids, colloidal material, and 
algae.

DAF can be operated without a polymer.

DAF operates at 6-12 gpm/f2, significantly higher 
loading rates than conventional sedimentation 
or plate settlers and has a smaller footprint. 
Pilot data has shown DAF to improve pre-
treated water quality especially in removal of 
algal content (red tide). DAF has been success-
fully employed with SWRO at the Tuas facility 
in Singapore.

Membrane 
Filtration 

Membrane filtration uses microfiltration 
or ultrafiltration to replace the floccu-
lation/sedimentation and filtration pro-
cesses of conventional pretreatment; 
or to replace just the filtration process 
following some form of coagulation or 
clarification.

Multiple vendors of MF and UF are available 
in a variety of formats–either pressure or 
immersed. Pilot studies have shown reduced or 
eliminated coagulant dosage using membrane 
filtration and enhanced pretreated water qual-
ity, with SDI values generally around 2. Mem-
brane filtration has been successfully employed 
with SWRO in Australia and the Mediterranean.

Micro-sand 
enhanced 
settling (MES)

MES is used for clarification upstream 
of conventional filtration. MES uses 
micro-sand attached to the coagulated 
solids by a polymer to enhance the 
clarification process.

MES operates at 16-35 gpm/f2, loading rates sig-
nificantly higher than conventional sedimen-
tation, plate settlers, and DAF, and has a very 
small footprint. MES has not yet been employed 
at full-scale SWRO facilities.

Courtesy of Larry VandeVenter

In the U.S., the largest SWRO facility (Tampa Bay, Fla.; 25.0 mgd/95 MLD) initially 
used direct filtration with two-stage continuously backwashing upflow filters. However, 
during preliminary operation of this plant, there were severe problems with the pretreat-
ment process because of poor feedwater quality, including growth of mussels and prob-
lems with mussel shell fragments. Corrective measures included conversion of the original 
two-stage sand filtration system into single-stage filters at a reduced filter loading rate, fol-
lowed by diatomaceous earth filtration as an additional barrier to prevent mussel related 
issues.

Recently installed SWRO plants have used a variety of different pretreatment 
approaches depending on the type of seawater intake and the feedwater quality. Table 3-3 
summarizes some of these installations (IDA Desalination Yearbook 2009-2010). Pretreat-
ment systems have included single and two-stage filtration, sedimentation, dissolved air 
flotation, ultrafiltration, and diatomaceous earth filtration. Both gravity and pressure fil-
tration have been installed.

In facilities employing ultrafiltration or microfiltration, an additional screening step 
is required to prevent damage to the membranes. While 500 micron strainers are commonly 
used in freshwater treatment facilities employing MF and UF, the prevalence of barnacles 
in seawater, which can be 130-150 micron during their embryonic phase, necessitates the 
use of tighter micro-strainers with mesh sizes between 80 and 120 micron. Micro-strainers 
which have been employed or successfully piloted at SWRO facilities include plastic rotat-
ing disc strainers, rotating drum screens, and automatic backwashing strainers.

M61.indb   31 4/21/2011   10:09:46 AM



32 DESALINATION OF SEAWATER

partial list of pretreatment installations in SWRO plants since 1995Table 3-3 

Installed 
Date Location Plant Name

Capacity
MLD

Capacity
mgd Intake Type Pretreatment

2009 Australia Gold Coast 133 35.1 Offshore, open sea
Single-stage dual media gravity 

filters

2009 UAE Fujairah II 136 35.9 Offshore, open sea Flocculation, DAF, single-stage dual 
media gravity filters

2008 Algeria Skikda 100 26.4 Open sea Two-stage, dual media pressure 
filters

2008 UAE Sharjah 22.7 6.0 Offshore, open sea Two-stage, dual media pressure 
filters

2008 Algeria Hamma 200 52.8 Offshore, open sea Lamella clarifiers, single-stage dual 
media gravity filters

2008 Aruba Balashi 8 2.1 Shoreline, open 
sea

Pressurized, single stage sand filters

2007 Florida Tampa Bay 109 28.7 Shoreline, open 
sea

Flocculation, single-stage upflow 
sand filters, DE filters

2007 Israel Palmachim 110 29.0 Offshore, open sea Single-stage, dual media gravity 
filters

2007 Australia Kwinana 
(Perth)

144 37.9 Offshore, open sea Single stage, dual media pressure 
filters

2007 Singa-
pore

Power 
Seraya

10 2.6 Shoreline, open 
sea

Two-stage, dual media pressure 
filters

2006 Bahamas Blue Hills 27 7.2 Seawater wells Cartridge filtration

2006 Saudi 
Arabia

Kindasa 25.5 6.7 Shoreline, open 
sea

Single stage, dual media filters and 
ultrafiltration

2006 China Yu-Han 70 18.5 Open sea Ultrafiltration

2005 Israel Ashkelon 326 86.1 Offshore, open sea Single-stage dual media gravity 
filters

2005 Japan Fukuoka 50 13.2 Offshore infiltra-
tion gallery

Ultrafiltration

2005 Singa-
pore

Tuas 136 36.0 Offshore, open sea DAF, single-stage dual media 
filtration

2003 UAE Fujairah I 170 44.9 Offshore, open sea Single-stage, dual media gravity 
filters

2002 Trinidad Point Lisas 119 31.4 Shoreline, open 
sea

Flocculation, sedimentation, single-
stage dual-media deep bed gravity 
filters

2002 Spain Carboneras 120 31.7 Offshore, open sea Single-stage, dual media pressure 
filters

2001 Cyprus Larnaca 54 14.3 Offshore, open sea Single-stage, dual media gravity 
filters

2000 Bahrain Addur 140 37 Open sea Ultrafiltration

1995 Japan Okinawa 40 10.6 Offshore, open sea Two-stage, pressure filters

Courtesy of Tom Pankratz/Water Desalination Report

M61.indb   32 4/21/2011   10:09:46 AM



TREATMENT APPROACHES 33

SWRO DESIGN pARAMETERS ________________________________
SWRO systems typically consist of feedwater pumps, RO membrane elements installed 
in pressure vessels, supporting framework and racks for the pressure vessels, valves and 
piping, instrumentation and controls, and sample panels. Either single or two-stage RO 
can be used depending on finished water quality goals. Energy recovery devices are typi-
cally used in seawater applications to reduce energy use and therefore lower operational 
costs. The main parameters for SWRO design include flux, recovery, and operating tem-
perature. Each of these is discussed briefly in the following sections. In addition to these 
parameters, source water TDS will have a considerable impact on operating pressures and 
facility cost. Where source waters are available with salinity lower than the open ocean, 
these waters are often utilized.

RO Flux
The membrane flux normalizes the filtration rate per membrane surface area and can be 
expressed as gallons per day per square foot of membrane area, or gallons per square 
foot per day (gfd) or in metric units as liters per meter squared per hour (LMH). Flux has 
a major impact on both the capital and operating costs of the facility, where a lower flux 
will require more membrane area, higher capital cost, and larger plant footprint in com-
parison to higher fluxes. However, higher fluxes require higher feed pressures that result 
in increased energy use and higher operating costs. Use of higher fluxes can also increase 
fouling, causing further increase to the operating costs. The Affordable Desalination 
Collaboration recently investigated operations in the range of 6 to 9 gfd (10 to 15 LMH) and 
concluded that this range may result in lower overall life cycle costs for desalination. Most 
existing SWRO facilities operate at fluxes of approximately 8 to 12 gfd (14 to 20 LMH).

An additional result of operating at higher fluxes is increased salt rejection. This phe-
nomenon may seem counter-intuitive, but it is the result of a higher ratio of product water 
diluting the relatively constant passage of salt across the membranes. Increasing the flux 
will increase this dilution factor, improving the quality of the product water. Ultimate 
determination of the most appropriate flux for a specific SWRO facility involves balancing 
capital costs, operating costs, and desired product water quality.

Recovery
Product water recovery is the ratio of the product water flow rate to the feedwater flow 
rate, representing the overall production efficiency of the desalination system. Higher re-
coveries result in smaller intakes, smaller pretreatment facilities, and lower waste flows, 
but also produce more concentrated residual streams and higher salinity product water. 
For example, 50 percent recovery will concentrate the TDS levels in the source water by 
twofold while 75 percent recovery will increase TDS levels fourfold. Elevated concentra-
tions of sparingly soluble salts in the concentrate cause higher scaling potential and in-
creased osmotic pressure requiring higher feed pressures.

Brackish water and reclaimed water treatment facilities typically operate at recov-
eries between 70 and 80 percent because these water sources have lower TDS levels than 
seawater; recovery in these cases is generally limited by the scaling potential of sparingly 
soluble salts that may be present. Higher TDS levels in seawater result in higher feed pres-
sure requirements, and recoveries in SWRO facilities typically range from 40 percent to 55 
percent, which in part reflects the balance between operational costs (feed pump energy 
demands and pretreatment requirements) and capital costs (overall plant footprint and 
membrane system requirements). In addition, the residuals volume (membrane concen-
trate) will decrease as recovery increases, so the costs of residuals management must also 
be considered.

M61.indb   33 4/21/2011   10:09:46 AM



34 DESALINATION OF SEAWATER

Figure 3-1 provides the power consumption SWRO systems as a function of system 
recovery for three different feedwater temperatures (adapted from Wilf and Klinko 2001). 
While power consumption will vary with membrane type, flux, and energy recovery mea-
sures employed, the general trends shown in Figure 3-1 should apply.

In addition to the impact on energy use, a higher recovery will increase the salt con-
centrations in the permeate, resulting in a poorer product water quality.

Feedwater Temperature
For SWRO systems, an increase in feedwater temperature results in lower feed pressure 
requirements, and therefore lower energy use, when flux and recovery are maintained 
at constant conditions. Figure 3-2 shows this effect using manufacturer software projec-
tions of the feed pressure as a function of temperature for two different flux rates and two 
different SWRO membrane element types (Hydranautics SWC5 and SWC4+ elements, 50 
percent system recovery, and typical seawater quality provided in Table 2-1). As this figure 
shows, an increase from 15ºC to 25ºC can decrease the projected feed pressure require-
ments by as much as 100 psi (690 kPa).

In addition to affecting feed pressure requirements, changes in the influent water 
temperature also affect salt passage. Higher temperatures increase the salt passage, 
resulting in a lower water quality (higher salt content). If boron and chloride levels are 